6L

\

65
66
=3

=N
f 69
NS

49

g
—

Tl m'.w)

L

5

3

100
102
103

. =/ 151
98 ;E‘;M
105
M@
106
107
109
108

:

110
111\9




SPARE PARTS LIST FOR PRMTH5

CODE NAME SPECIFICATION | QTY
1 top cover B5LA-01-01-01 1
2 connection frame B5LA-01-02 1
3 bar B5LA-01-03 1
4 bar spring B5LA-03-06 1
5 bar pin B5LA-03-05 1
6 Hexangular socket flat end set screw M8x10 2
7 hex nut M8 1
8 spring washer 8 1
9 flat washer 8 1
10 stop screw B5LA-03-07 1
11 shock pad B5LA-01-05-03 2
12 Electromagnetic switch base B5LA-01-05-01 1
13 power cord lock nut M16x1.5 1
14 potentiometer 1
15 electromagnetic switch 1
16 Circuit board shield B7LB-03-12 1
17 hex nut M5 2
18 flat washer 5 2
19 cross recessed countersunk head screw M5x12 2
20 Circuit board B7LB-03-11-01 1
21 Circuit board mounting board B7LB-03-10 1
22 hex nut M5 2
23 base B5LA-01-07 1
24 flat washer 5 2
25 cross recessed countersunk head screw M5x16 2
26 rubber feet B5L-01-20 4
27 hexagon socket cap screws M5x20 4
28 flat washer 5 2
29 spring washer 5 2
30 hexagon socket cap screws Mbx16 2
31 hexagon socket cap screws M6x30 2
32 cross recessed countersunk head screw M6x40 1




CODE NAME SPECIFICATION | QTY
33 Lock handle welder B5LA-03-01-00 1
34 limit bending plate B5LA-03-02 1
35 limit spring B5LA-03-03 1
36 limit spring seat B5LA-03-04-00 1
37 hexagon socket cap screws Mb5x16 1
38 cross recessed countersunk head screw M5x12 2
39 travel switch seat B5LA-03-08 1
40 hex nut M3 2
41 spring washer 3 2
42 flat washer 3 2
43 hex nut M3 2
44 mircoswitch RV-162-1C25 1
45 flat washer 3 2
46 cross recess pan head screw M3x20 2
47 internal gear B5LA-02-16 1
48 hexagon socket cap screws M5x12 3
49 collecting ring B5LA-02-17 1
50 protective cover B5LA-01-13 1
51 flat washer 5 2
52 cross recess pan head screw M5x20 1
53 bowl B5LA-01-09 1
54 bowl pat B5LA-01-08 1
55 motor B5LA-02-01 1
56 motor gasket B5LA-02-02 4
57 large gasket 5 4
58 spring washer 5 4
59 hexagon socket cap screws M5x20 4
60 flat key A3x10 1
61 small pulley B5LA-02-03 1
62 ring B5LA-02-03-01 1
63 circlip for shaft 8 1
64 synchronous belt 120XL-037 1




CODE NAME SPECIFICATION | QTY
65 hex nut M8 1
66 flat washer 8 1
67 big belt wheel B5LA-02-04 1
68 circlip for hole 26 1
69 bearing 6000 1
70 delf-seal packing 12x26x7 1
71 input shaft B5LA-02-05 1
72 flat key A3x10 1
73 flat key A3x10 1
74 input shaft gear B5LA-02-06 1
75 Input shaft sleeve 10 1
76 bearing 608 1
77 circlip for hole 22 1
78 bearing 608 1
79 bridge axis B5LA-02-07 1
80 flat key A3x10 1
81 bridge shaft gear B5LA-02-08 1
82 circlip for shaft 10 1
83 bearing 608 1
84 hexagon socket cap screws M5x16 7
85 spring washer 5 7
86 flat washer 5 7
87 box cover B5LA-01-04 1
88 Countersunk decorative cover B7LB-01-17 2
89 bearing 608 1
90 circlip for shaft 12 1
91 output shaft gear B5LA-02-10 1
92 output shaft B5LA-02-09 1
93 flat key A3x10 1
94 flat key A3x16 1
95 bearing 6001 1
96 delf-seal packing 12x25x7 1




CODE NAME SPECIFICATION | QTY
97 swivel base B5LA-02-11 1
98 flat washer 8 1
99 cap nut M8 1
100 circlip for shaft 10 1
101 planetary gear B5LA-02-13 1
102 planetary gear washer B5LA-02-14 1
103 bearing 61901 1
104 bearing 61901 1
105 delf-seal packing 20x25x7 1
106 flat key A3x12 1
107 planetary shaft B5LA-02-12 1
108 tap spring B5LA-02-15 1
109 ball connecting shaft B5LA-01-10-02 1
110 hexagon thin nut M12 1
111 spring washer 12 1
112 flat washer 12 1
113 whisk B5LA-01-10-00 1
114 ball seat cover B5L-01-12-02 1
115 spring washer 6 1
116 hexagon socket cap screws M6x16 1
117
118
119
120
121
122
123
124
125
126
127

128




